Download Print this page

Craftsman CTX 9000 Operator's Manual page 55

22 gross hp briggs & stratton with 46" mower
Hide thumbs

Advertisement

Frame
& Front Axle
Group
REF NO
PART
NO.
QTY.
1
1930645SM
7
2
1960035SM
2
3
2860646SM
1
4
1722212ASM
1
5
1733765ASM
1
6
1923683SM
4
7
1723528ASM
1
8
1664847SM
4
9
1733765ASM
1
10
2860645SM
1
11
1704314SM
2
12
1933260SM
4
13
1722541SM
1
14
1922755SM
1
15
1960103SM
2
16
1919262SM
1
17
1702779SM
1
18
1708236SM
1
19
1931350SM
2
20
1611705SM
2
21
1722626ASM
1
22
1721682SM
6
23
1930650SM
2
24
2821133SM
3
25
1686985SM
1
26
2823485SM
1
27
1663151SM
1
28
1725112SM
1
29
2830671SM
1
30
1724264SM
1
31
1722200ASM
1
32
1931352SM
1
33
1927531SM
2
34
1721918ASM
1
35
1721752SM
1
36
1960086SM
4
37
1721805ASM
1
38
1930591SM
2
39
1724801ASM
1
40
1931277SM
2
41
1722199SM
1
42
1919394SM
1
43
2832577SM
1
CTX9000-107.250050
DESCRiPTiON
NUT, Hex Flange Lock, 3/8-16
WASHER
NUT, Hex Flange, 5/8-11
PLATE, Axle
TOWER & SUPPORT ASSEMBLY
CAPSCREW,
Hex Head Taptite, 3/8-16 x 3/4
SUPPORT
CAPSCREW,
Hex Head Taptite, 5/16-18 x 3/4
FRAME ASSEMBLY
CAPSCREW, 5/8-11 x 3-1/2
FITTING, Grease for Wear Plate, 1/4-20, with Ball
CAPSCREW,
Hex Head, Flange Lock, 3/8-16 x 3/4
LINK, Drag
WASHER
WASHER
NUT, Hex Jam, 1/2-20
JOINT, Ball
SPACER
CARRIAGE BOLT, 3/8-16 x 1
SPACER
ROD, Tie
BUSHING
NUT, Hex Flange Lock, 7/16-14
FITTING, Lube
SPINDLE REPLACEMENT
KIT, LH (Incl. Ref. Nos. 22, 26, 27, 28, 29 & 30)
CAPSCREW, 3/8-16 x 7/8, GR8
WASHER, Spring, 3/8
HUB & ARM ASSEMBLY
KEY, Woodruff
SPINDLE, LH
AXLE ASSEMBLY, w/LH Spindle, Complete (Incl. Ref. Nos. 22, 24, 41,42 & 43)
CARRIAGE BOLT, 3/8-16 x 1-1/2
CAPSCREW,
Hex Head, 7/16-14 x 2, GR8
HOOK, "J"
SPACER
SCREW, Torx Head, 5/16-18 x 7/8
BUMPER, Black, Steel, Standard
CAPSCREW,
Hex Whiz Lock, 5/16-18 x 3/4
PLATE, Axle Wear
NUT, Hex Falnge Whiz Lock, 5/16-18
SPINDLE, RH
WASHER
RETAINING RING
Footnotes
PTS - 21

Hide quick links:

Advertisement

loading

  Related Manuals for Craftsman CTX 9000

This manual is also suitable for:

107.250050